ASSEMBLY INSTRUETION
Item NO.:IDAC-013-PC-DA.

'K BROWN

A\ Notice: &)
(D Don’t use power stool.
@ Don’t tighen until assembly all.

% el

Assembly loosing finger tightem;,

Do not tighten until assembly'i_‘zi,‘l-l legs.

PARTS LIST S ~ HARDWARE LIST

1 =——— 1 opes | A O] | Bolt(@1/4™3-12"L) | “pes
N ~1"B NN - [ Bolt(@1/4"%2-1/4"1) | 4pcs

2 Seat Frame lpc. c m , ~ Bolt(@1/4"*1-1/2" L) Ipe
3 % Chair Back Ipc D @ -1+ Washer(@1/4"*19mm) Ipes
4 Side-connecter] Docs E @ | Lock Washer(@1/4") 9pcs
F L |  Allen Wrench Ipc

5 fm——— Front connecter| 1p¢ G m “} Wood Screw#8%1-1/2 6pes

MADE IN CHINA -

page:lof]




